
 

 
 

City of Molalla 
Clackamas County, Oregon 

 
 
 
 
 
 
 
 

 

 

 

WATER MANAGEMENT, CONSERVATION 
AND WATER SYSTEM MASTER PLAN 

MAY 2021  
VOLUME 1 

“ORDINANCE 2021-08, ADOPTED MAY 26, 2021” 
 

The Dyer Partnership 
Engineers & Planners, Inc.  Project No. 198.16 / 18-02 
 
 1330 Teakwood Avenue 759 West Central Avenue 481 South Main Street 
 Coos Bay, Oregon  97420 Sutherlin, Oregon 97479 Lebanon, Oregon 97355 
 (541) 269-0732   (541) 459-4619    (541) 405-4520 
 www.dyerpart.com 





The Dyer Partnership, Engineers & Planners, Inc.  i 

 
Table of Contents 
 
 
VOLUME 1 

SECTION 1:  EXECUTIVE SUMMARY 
 

1.1 Source of Raw Water Supply and Water Rights ................... 1-1 
[...]
monthly flows. 

 
TABLE 5.1.3 

HISTORICAL PROBABILITY OF FLOW AND MINIMUM INSTREAM FLOWS  
 

Month  Flow (cfs) / Probability of Exceedance 
90% 80% 70% 60% 50% 40% 

January 719 824 1,030 1,290 1,620 2,600 
February 633 738 928 1,120 1,350 2,030 

March 749 831 1,000 1,190 1,410 2,000 
April 784 877 1,050 1,190 1,340 1,690 
May 472 534 666 811 968 1,310 
June  233 263 316 380 464 688 
July 91.4 100 119 138 158 214 

August 54.6 58.8 66.2 73.5 80.9 101 
September 54.2 57.2 63.4 70.8 79.5 113 

October 74.9 86.4 111 133 170 326 
November 242 312 467 649 858 1,620 
December 527 661 929 1,190 1,520 2,440 

 
There is less than a forty percent probability of the streamflow in the Molalla River not being able to meet 
the water rights allocated for the City (3.0 cfs) and senior to the City’s water rights (approximately 70 cfs) 
in September and October based on United States Geological Survey (USGS) historical streamflow data. 
In other words, during less than four out of ten years for the months of September and October, the 
County Watermaster would have the authority to enforce minimum instream flow requirements and 
restrict any water rights junior to the instream requirements.  
 
The City of Molalla’s water right on the Molalla River is senior to the minimum instream flows. For 
planning purposes, it will be assumed for this Plan that the City’s water rights on the Molalla River are 
only impacted by other more senior water rights. 
 
Trout Creek 
 
Four cubic feet per second (4.0 cfs) is allocated for the water rights on Trout Creek. This is the most 
senior right on the creek, with a priority date of March 11, 1921. The City was required to install a 
monitoring station on Trout Creek which was completed in August of 2019. Consequently, if the 



City of Molalla  Section 5 
Water Management, Conservation and Water System Master Plan Existing Water System 
 

The Dyer Partnership, Engineers & Planners, Inc. 5-7 

streamflow drops below the water rights allocated, 4.0 cfs, the City must limit it’s intake at the Molalla 
River respectively. The flow duration analysis for Trout Creek is shown in Table 5.1.4.  

 
TABLE 5.1.4 

HISTORICAL PROBABILITY OF FLOW FOR TROUT CREEK (1) 

 

Month  Flow (cfs) / Probability of Exceedance 
90% 80% 70% 60% 50% 40% 

May 12 13 14 14.9 15.9 17.2 
June  3.66 4.57 5.41 9.85 10.7 11.6 
July 4.74 5.31 5.65 5.99 7.25 8.55 

August 4.62 4.86 5.09 5.33 5.56 5.87 
September 5.29 5.49 6.37 6.86 7.39 7.95 

October 4.24 5.2 5.79 7.03 9.15 10.5 
(1) Data is limited to the Trout Creek monitoring station June 9, 1992 to September 30, 1995. 
 
There is less than a twenty percent probability of the streamflow in Trout Creek not being able to meet the 
water rights’ allocation of 4.0 cfs in June, based on USGS historical probability data. In other words, 
during less than two out of ten years for the month of June, the County Watermaster would have the 
authority to enforce an intake restriction.  
 
Diverted Water 
 
The City utilizes the Molalla River intake as its primary source year-round. The City’s flowmeters on the 
raw water intake dictate the amount of water diverted from the river. This amount for the years 2016 to 
2019 is presented in Table 5.1.5. 
 

TABLE 5.1.5 
HISTORICAL WATER DIVERSION 2016 – 2019 

Parameter 2016 2017 2018 2019 

Average Annual, MG 389 396 412 450 
Avg. Daily, cfs 1.65 1.68 1.75 1.91 

Max. Month, cfs 2.46 2.64 2.74 2.74 
Total Water Rights, cfs 3 

 
Watershed for Raw Water Sources 
 
The City’s Molalla River watershed, based on the intake location, extends approximately twenty miles in 
the southeast direction and encompasses approximately 130 square miles. The area within the watershed 
includes the Molalla River and the following tributaries: Trout, Dicky, Cedar, Russell, Shotgun, Pine, and 
Image Creeks. The predominant use of land within the Molalla River watershed consists of privately 
owned forestry and agricultural lands. Potential contamination sources identified in this watershed 
include: rural homesteads, managed forestlands, logging activity, clear cuts, areas of slope instability, 
grazing animals, and stream crossings.  
 
The City of Molalla does not have adequate flows to sustain any additional water rights according to the 
Oregon Water Resources Department’s water availability analysis of the Molalla River near the City of 
Molalla.  



City of Molalla  Section 5 
Water Management, Conservation and Water System Master Plan Existing Water System 
 

The Dyer Partnership, Engineers & Planners, Inc. 5-8 

Other Water Sources 
 
The City of Molalla does not currently have any other raw or treated water sources available. The City 
does not have any exchange agreements, intergovernmental cooperation agreements, water supply or 
delivery contracts in place.   
 
5.2 Raw Water Facilities 
 
The raw water facilities are located down a gravel river access road from the Molalla WTP. The facilities 
consist of intake screens with debris protection bars, raw water transmission mains, a grit settling 
chamber, and an Influent Pump Station. These facilities are discussed in detail below. 
 
Molalla River Intake  
 
The current access to the Molalla River water rights is through the City owned intake structure on the 
River. An 8.0 MGD intake was constructed in 1996 due to extensive damage to the existing intake during 
a flood in February of 1996. The current intake consists of two screens that are oriented parallel with the 
river flow. The screens are designated as “fish friendly” with minimal intake slot velocity to help reduce 
fish entrapment per National Marine Fisheries requirements. These screens are used to reduce the amount 
of solids entering the raw water transmission main. The screens are equipped to combat clogs with an air 
scour system powered by a 10 Horsepower (HP) 80 gallon (gal) compressor installed in Year 2019. When 
the river “flushes” during the beginning of the rainy season is when the worst screen build-up occurs. Five 
galvanized steel posts protect the screens up river from large debris; however, gravel buildup around the 
screens has been a continuing issue. Manual removal of this gravel is performed on an annual basis and 
greatly decreases the reliability of the screens. The infiltration prone Reinforced Concrete Pipe (RCP) 
located adjacent to the Influent Pump Station (IPS) is used instead of the river intake, during heavy 
rainfall events when the turbidity of the creek water is high. The lower pH of this raw water is adjusted 
accordingly at the plant. When turbidity levels recede the intake is changed back to the Molalla River 
screens.  
 
Upon passing the screens, raw water flows by gravity via two 20-inch, 220 foot, Ductile Iron (DI) pipes to 
a grit settling chamber, then continues down a 24-inch, 300-foot, DI pipe to the Influent Pump Station’s 
wet well. The grit settling chamber’s settled material is pumped to waste for five minutes every morning 
and cleaned every year. 
 
Influent Pump Station 
 
The raw water wet well under the IPS is located approximately 520 feet northwest of the Molalla River 
intake structure. The IPS wet well is a 29.7 feet deep with a12 foot diameter concrete structure. Two 100 
and one 75 HP vertical turbine pumps are utilized to convey the water to the treatment plant via a 16-inch 
diameter pipe. Telemetry is provided by an approximately 1,600 feet of fiber line installed in Year 2020; 
from the Influent Pump Station telemetry panel to the WTP Supervisory Control and Data Acquisition 
(SCADA) computer located in the lab. The IPS wet well’s settled material is pumped to waste for five 
minutes every morning and cleaned every year. 
 
An Automatic Transfer Switch (ATS), located within the IPS, automatically transfers electrical service to 
a backup generator in the event of a power outage. The generator is located on the north side of the 
Influent Pump Station. 
 
  



City of Molalla  Section 5 
Water Management, Conservation and Water System Master Plan Existing Water System 
 

The Dyer Partnership, Engineers & Planners, Inc. 5-9 

Operation and Maintenance Issues 
 
The City of Molalla’s raw water facilities are the City’s only source of raw water. Overall, the raw water 
facilities are in good condition and operate smoothly besides the operation and maintenance issues 
outlined below. 
 
IPS 
 
Pump  #3, the northern most pump, needs rebuilding having half the run time hours as the identical Pump 
#1. Grit accumulation on the northern side of the wet well was observed by the Operator. Pump #3 is 
sitting lower than the adjacent pumps.  

 
Raw Water Intake 
 
The screens have a tendency to accumulate organic debris. The debris is not easily removed by air scour 
alone. Large river rock accumulation occurs; at times covering the screens entirely. Both instances require 
manual cleaning of debris from the intake screens. 
 
5.3 Water Treatment Facility 
 
City of Molalla’s Water Treatment Plant 
 
The City of Molalla has one potable Water Treatment Plant located approximately 0.4 miles west of the 
raw water intake structure, which is utilized year-round. The plant was just recently upgraded in Year 
2020 to a net design capacity of 4 MGD. This plant utilizes two identical Trident Packaged Water 
Treatment Plants with up-flow clarifiers, mixed-media filtration, and chemical feed systems. The WTP 
design data is shown in Table 5.3.1 and includes a summary of the design capacity of the selected 
hydraulic and process equipment. A site map of the Molalla Water Treatment Facility is presented in 
Figure 5.3.1.  
 
The Aluminum Chlorohydrate (ACH) (Isopac 840) and filter aid polymer Nalclear (8170 PULV) is 
injected near the inlet of the treatment units. Prior to treatment, the Operator has the option of adding 
sodium hypochlorite if pre-chlorination is needed, and soda ash if pH or alkalinity needs adjusting. The 
ACH coagulant feed pump for the treatment unit, installed in 1998, was replaced with a duplex metering 
pump skid during the Year 2020 upgrades that serves both treatment units. A new forty gallon 
polyethylene day tank and scale was also installed in Year 2020. The existing ACH chemical feed lines, 
250 gallon storage tote, and ACH pump that feeds the new forty gallon day tank were installed in 1996.  
 
Sodium hypoclorite and soda ash are injected on the effluent line after the filter units. The ACH dosing is 
adjusted based on a setpoint on the streaming current detector and flow is adjusted via the aquaritrol 
controller. The soda ash, filter aid polymer and chlorine is adjusted by the Operator at the pump by 
adjusting pump stroke and/or speed. 
 
The soda ash and polymer pumps were replaced in the Year 2020 upgrades.  
  
The three sodium hypochlorite bulk tanks and accessories were replaced with 400 gallon high density 
cross-linked polyethylene tanks in the Year 2020 upgrades. 
 
Two treated water storage tanks are located on the WTP site. The tanks are used for storage, as discussed 
in Section 5.4, but also serve as a clearwell providing the required chlorine contact time. 
Chlorine residual monitoring is accomplished inside the re-chlorination, “first user”, building.  



City of Molalla  Section 5 
Water Management, Conservation and Water System Master Plan Existing Water System 
 

The Dyer Partnership, Engineers & Planners, Inc. 5-10 

TABLE 5.3.1 
WTP EXISTING DESIGN DATA 

Design flows, gpm (per filter) Variable 700 - 1,400 

Tanks 
Number 2 
Connection, inches   

Raw water 12 
Finished water 16 
Waste/overflow 20 
Air @ up-flow clarifier 6 
Air @ filter 8 

Up-Flow Clarifiers (per filter) 
Total area, sq. ft. 140 
Loading rate, gpm / sq. ft 10 
Flush average volume per cycle, gal 14,000 
Air scour rate, scfm / basin 475 

Mixed-Media Filters (per filter) 
Total area, sq. ft.  280 
Loading rate, gpm / sq. ft. 5 
Filter media, type / depth - inches   

Anthracite coal, sg 1.6 18 
Silica sand, sg 2.6 9 
Garnet sand, sg 4.0 3 

Backwash rate, gpm / sq. ft. @ 60°F 15 
Backwash average volume per cycle, gal 28,000 
Air scour rate, scfm / basin 950 

Air Scour System 
Regenerative Blowers   

Number 2 
Capacity, scfm 475 @ 5psi 
Motor horsepower, max 25 

Finished Water Pump 
Number 2 
Capacity, gpm / TDH 1,400 / 24  
Power, volt  460 / 3-phase 

 

 
 
 
 
 
 
 

 



City of Molalla  Section 5 
Water Management, Conservation and Water System Master Plan Existing Water System 
 

The Dyer Partnership, Engineers & Planners, Inc. 5-11 

FIGURE 5.3.1 
WTP EXISTING SITE 

 

 
 

Plant Operation 
 
Raw water is delivered to the WTP from the IPS via a 16-inch diameter water main entering the WTP 
then transitions to a 14-inch line. Prior to treatment, raw water is injected with coagulation polymers and 
flocculation forming chemicals. The polymer is injected to bind particles together, better enabling the up-
flow clarifier and filter to remove particles and attached contaminants.  
 
The raw water metering is accomplished through two flow meters located on both sides of the 14-inch 
raw water tee that splits flow between treatment units. Raw water flow has the ability to be isolated 
immediately after the flow meters through two actuated butterfly values. An influent pressure gauge is 
located adjacent to the flow meters.  
 
There are two filter units, each of which has anthracite coal, silica sand, and garnet sand as media. The 
clarified water travels through the filters. Treated water from the treatment units is pumped to the treated 
water storage reservoir tanks which act as a clearwell providing chlorine contact time. The City’s 
reservoir tanks then provide adequate pressure for distribution. Turbidity of the filtered water is measured 
off the effluent from each filter unit. 
 
When design terminal headloss in the filter and clarifier is reached the fully automated treatment units 
will backwash and flush the unit. The backwash wastewater is sent via a 20-inch pipe to the backwash 
basin located just east of the WTP building. The backwash flow is measured with a 16-inch flowmeter 
shared by both treatment units.  
 
Ultimately, treated water production is controlled by the City’s water demand through the water level in 
the onsite treated water reservoir tanks. When the water level in these tanks drops to 17.0 feet, the treated 
water pumps located adjacent to the filtration units start and convey water to the reservoirs via a 14-inch 
treated water pipe. The pumps stop when reservoirs reach 19.3 feet. Treated water from the upflow 
clarifier will flow to the filters and the plant will operate until shut down by the following: high level 



City of Molalla  Section 5 
Water Management, Conservation and Water System Master Plan Existing Water System 
 

The Dyer Partnership, Engineers & Planners, Inc. 5-12 

switch from the filter’s clearwell, automatic call for backwash, or manual shutdown by the Operator. The 
treated water metering is accomplished through a flowmeter located in the “first user” building. 
 
Water Production and Backwash 
 
The City of Molalla’s Water Treatment Plant treated water pumps are piped to feed the City’s water 
demands by filling the treated water storage tanks which gravity feeds the distribution system. The WTP 
pumps fill the tanks based on level sensors. A historical representation of backwash flows cannot be used 
conclusively due to the recent upgrades to the City of Molalla’s WTP.  

 
Operation and Maintenance Issues 
 
The City of Molalla’s WTP is the City’s only source of potable water. Overall, this WTP is in good 
condition and operates smoothly, due to the recent upgrade early in the Year 2020. There are no 
deficiencies related to general condition or faulty equipment after the upgrades in Year 2020. Although, 
all systems are operating as designed without error, there is one issue that was brought about by the WTP 
Staff. This issue is discussed below. 
 
Chemical Storage 
 
The polymer and soda ash storage tanks need replacement in the next one to two years based on age. 
These chemical storage tanks were not included in the scope of work under the Year 2020 WTP Upgrade.  
 
5.4 Treated Water Storage 
 
The purpose of treated water storage reservoirs or tanks is to provide a sufficient amount of water to 
equalize the system’s daily demand, adequate pressures throughout the system, sufficient storage for fire 
flows demand, and reserve storage for periods when the City is without a water supply. The City’s water 
system has two storage tanks providing a nominal capacity of 3.2 million gallons of storage. A brief 
description of each tank is provided below along with a summary of the site observations made during 
inspection and comments from City Staff. 
 
2.0 MG Tank 
 
Built in 1998, this prestressed concrete reservoir tank provides a total of two Million Gallons (MG) of 
storage. The bottom elevation is 547.39 feet and overflow elevation at 566.4 feet. Overflow protection is 
provided though an 18-inch overflow bell which allows water to exit the tank in case of submersible level 
transducer failure. There is an air vent located on the top of the approximately 130 foot free-spanning 
dome roof. Security for this tank is provided by a double locking hatch and the WTP fencing.  
 
1.2 MG Tank 
 
Built by CROM Prestressing, Inc in 1976, this prestressed concrete reservoir provides a total of 1,200,000 
gallons of storage. Overflow protection is provided though a 24-inch overflow bell which allows water to 
exit the reservoir in case of submersible level transducer or telemetry failure. The bottom elevation is 
546.0 feet and the overflow elevation is at 566.4 feet. There is a 30-inch vent located on the top of the 
approximately 100 foot free-spanning dome roof. The reservoir is approximately twenty one feet high. 
Security for this tank is provided by the WTP fencing and a hinged plate over the ladder. 
 
The 1.2 MG tank was inspected by DN Tanks on January 26, 2017, which focused on areas of concern 
regarding delaminating gunite and corroding prestressing wires on the exterior of the tank. LiquiVision 



City of Molalla  Section 5 
Water Management, Conservation and Water System Master Plan Existing Water System 
 

The Dyer Partnership, Engineers & Planners, Inc. 5-13 

Technology Diving Services inspected the interior of the tank on April 13, 2018, which focused on, but 
not limited to, the previously reported areas of concern. 
 
Issues found for the 1.2 MG tank include, but are not limited to: minor corrosion and moderate 
calcification on interior ladder, minor floor pitting, and moderate corrosion. The following items have 
moderate corrosion: 24-inch overflow pipe, 30-inch inlet / outlet pipe, man way cover, and on the level 
sensing float base. The tank does not have a sub-drain or leak detection system. Gunite delamination was 
found, with two locations having large and complete delamination and corrosion of the exposed 
prestressing wires. The dome roof has large circumferential and radial cracks averaging 1/8-inch to ¼-
inch wide.  
 
Operation and Maintenance Issues 
 
Overall, the City’s water storage tanks appear to be in fair and poor condition with not enough 
information to make a useable life assessment on the 1.2 MG tank. This 1.2 MG tank’s most concerning 
item is gunite delamination where exposed prestressing wires are corroded. This is a structural concern 
for the status of the steel diaphragm within the wall. These issues are discussed below. 
 
2.0 MG Tank 
 
Crack sealing and exterior paint is needed to reach the tank’s intended usable life. 
 
1.2 MG Tank 
 
The tank has passed its usable life and is in need of repair or replacement.  

 
5.5 Water Distribution System 
 
The City of Molalla’s water distribution system is comprised of various pipe materials and sizes. 
Conveyance from the Water Treatment Plant (WTP) to the City is accomplished by a 20-inch and then 
14-inch steel transmission main that extends west along E 5th St. and northwest along Woodburn-Estacada 